
FINAL | DEC 2023

Water & Wastewater 
Master Plan



2024 Oxford Water and Wastewater Master Plan Post NOSC- 1
Oxford County

Oxford County RVA 216063
December 15, 2023 FINAL

Post-30-Day Review Period
Council endorsed the 2024 Water and Wastewater Master Plan (W/WW MP) on October 11, 2023.
The 30-day review period began on November 1, 2023, when the W/WW MP and associated
background reports were made available for public review online at Speak Up, Oxford!
(https://speakup.oxfordcounty.ca/wwwmp). The public review period ended November 30, 2023.

Comments on the W/WW MP were received from four (4) individuals, agencies, and First Nations
during the public review. The comments included general requests for clari cation, revisions to
[...]
sewer mains) and treatment infrastructure are provided in Appendix 8. 

Section 6.3 provides the wastewater design criteria and calculation methodologies used to 

estimate historic flows and projection parameters that is listed for each WWTS in this 

Section 6.0.

Figure  6.1: Existing Oxford County Wastewater Infrastructure 



2024 Water and Wastewater Master Plan  Page 61 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Figure  6.2: Existing Oxford County Wastewater Infrastructure 

 



2024 Water and Wastewater Master Plan  Page 62 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

6.2 Wastewater Treatment Overview 

6.2.1 Design Considerations 

General design considerations for WWTP and SPSs include: 

• Wastewater flows and loadings from current and planned development; 

• Eliminate bypasses and overflows; 

• Consideration for operation and maintenance including providing backup capacity 

for critical equipment; 

• Flood protection where the WWTP is not located at an elevation higher than the 100 

year flood; 

• Provide for enhanced reliability and redundancy for peak hydraulic flows, equipment 

failure and maintenance shut down; and 

• Provisions for future expansion. 

6.2.2 Effluent Quality Requirements 

All of Oxford County’s WWTPs provide a minimum of secondary treatment, per the following 

Wastewater GLs: 

The normal level of treatment required for municipal and private sewage treatment 

works discharging to surface waters is secondary treatment or equivalent. 

The Procedure B-1-5, Deriving Receiving-Water Based, Point Source Effluent Requirements 

for Ontario Waters outlines the framework within which effluent requirements for 

contaminant loadings and concentrations for each WWTP is set. Maximum compliance 

limits for secondary treatment in Ontario 25 mg/L or better (lower) of CBOD5 and TSS in 

effluent. Sewage treatment lagoons have the following compliance limits: 

• To be considered providing secondary treatment, effluent quality from Lagoons limit 

CBOD5 to below 25 mg/L and TSS to below 30 mg/L; 

• Lagoons using batch chemical dosing for phosphorus removal have limits for 

CBOD5 of 25 mg/L or lower and TSS of 25 mg/L or lower.  

Additional compliance limits maintained include total phosphorus (TP) concentration of 1 

mg/L (when phosphorus removal is required) and a monthly mean density of 200 E. coli 

organisms per 100 mL if disinfection is required. Additional compliance limits objectives are 

implemented on a per scenario basis and is listed for each WWTP in Section 6.3. 



2024 Water and Wastewater Master Plan  Page 63 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

6.2.3 Bypass and Overflows 

Ministry WWTP guidelines require SPSs and treatment works to be designed such that 

bypasses and overflows are eliminated. Overflows are referred to discharge to the 

environment from a sewage treatment works at a location other than the final effluent outfall 

or downstream of the sampling point in the final effluent outfall.      

Bypass designs of any treatment processes within the treatment plant are recommended to 

enable return of the bypassed flows to the influent point of the plant, so that discharge to 

the environment through the final effluent outfall is minimized. 

The Wastewater GLs require metering of bypass flows and overflows at the plant and SPS. 

Any overflows within the sanitary sewer systems and overflow/bypasses at the treatment 

plant are to be designed for emergency and unavoidable conditions only. 

6.3 County Wastewater Treatment Systems 

6.3.1 Ingersoll WWTS 

The Ingersoll WWTP is a Conventional Activated Sludge (CAS) mechanical plant with two 

standby generators. It receives flows from four SPSs in the Town that discharge to one on-

site SPS at the treatment facility. In addition, the WWTP also provides treatment for septic 

tank waste from the Village of Mount Elgin, partially digested biosolids from the Thamesford 

WWTP, as well as landfill leachate, hauled waste and holding tank waste from across the 

County.  

The plant consists of two treatment trains consisting of primary and secondary treatment 

that merge into a common disinfection system prior to the final effluent discharge to the 

Thames River. Sludge management involves anaerobic digestion followed by dewatering to 

produce stabilized biosolids for land application. Table 6.1 provides the WWTP’s effluent 

limits and objectives. 

Table 6.1: Ingersoll WWTP Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 15.0 10.0 

Total Suspended Solids 15.0 10.0 

Total Phosphorus 0.6 0.4 

Total Ammonia Nitrogen 2.0 (May 1 to Nov. 30)  

6.0 (Dec. 1 to Apr. 30) 

1.5 (May 1 to Nov. 30)  

4.0 (Dec. 1 to Apr. 30) 



2024 Water and Wastewater Master Plan  Page 64 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

E.Coli (monthly geometric 

mean density) 

  100 Organisms/100 mL 

6.3.2 Tillsonburg WWTS 

The Tillsonburg WWTP is a CAS treatment plant. It receives wastewater flows from three 

SPSs in the Town, There is no on-site SPS at the WWTP. Treatment consists of mechanical 

screening and grit removal, primary clarification, secondary treatment, final clarification, and 

UV disinfection prior to final effluent discharge to Big Otter Creek. Sludge management 

involves aerobic digestion followed by centrifuge dewatering to produce stabilized biosolids 

for land application. 

Table 6.2: Tillsonburg WWTP Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 15.0 10.0 

Total Suspended Solids 15.0 10.0 

Total Phosphorus 0.6 0.4 

Total Ammonia Nitrogen 2.0 (May 1 to Nov. 30)  

6.0 (Dec. 1 to Apr. 30) 

1.5 (May 1 to Nov. 30)  

4.0 (Dec. 1 to Apr. 30) 

E.Coli (monthly geometric 

mean density) 

  100 Organisms/100 mL 

6.3.3 Woodstock WWTS 

The Woodstock WWTP is a CAS mechanical treatment plant. The system provides 

wastewater treatment to the City of Woodstock and to the villages of Embro and Innerkip. In 

addition, it also receives partially digested biosolids from the Drumbo WWTP, landfill 

leachate, septic tank waste, hauled waste, and holding tank waste from within Oxford 

County. Seven SPSs are connected to the WWTP, including one SPS each in Embro and 

Innerkip that deliver sewage flows to the Woodstock collection system. 

Treatment consists of preliminary treatment including grit removal, screening, and scum 

removal. This is followed by primary clarification, secondary treatment via CAS process, 

secondary clarification, and ultimately disinfection via chlorination. The effluent is de-

chlorinated with the addition of sodium bisulphite prior to being discharged to the Thames 

River.  



2024 Water and Wastewater Master Plan  Page 65 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Sludge management involves anaerobic digestion followed by dewatering to produce 

stabilized biosolids for land application. A standby generator is available to run the entire 

Woodstock WWTP and onsite Thames Valley Lift Station in the event of a power failure.  A 

secondary backup generator is available and dedicated to Thames Valley Lift Station in 

case of emergency. 

Table 6.3: Woodstock WWTP Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 15.0 (May 1 – Nov 30) 

20.0 (Dec 1 – Apr 30) 

12.0 

Total Suspended Solids 15.0 12.0 

Total Phosphorus 0.75 0.5 

Total Ammonia Nitrogen 3.0 (May 1 – Nov 30) 

5.0 (Dec 1 – Apr 30) 

2.0 (May 1 – Nov 30) 

3.0 (Dec 1 – Apr 30) 

E.Coli (monthly geometric 

mean density) 200 CFU/100 mL 150 CFU/100 mL 

6.3.4 Blandford-Blenheim 

6.3.4.1 Drumbo WWTS 

The Drumbo WWTP currently provides wastewater treatment via sequencing batch reactor. 

It received flows from three SPS. Tertiary treatment consisting of two alternating sequential 

batch reactors, mixed media pressure filters, and UV disinfection followed by discharge to 

the Cowan Drain is provided. Phosphorus removal involves chemical treatment via 

aluminum sulfate. Sludge management involved temporarily storage of solids prior to 

routinely being transported to the Woodstock WWTP for digestion.  

Table 6.4: Drumbo WWTP Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 9.3 4.7 

Total Suspended Solids 9.3 4.7 

Total Phosphorus 0.46 0.27 

Total Ammonia Nitrogen 2.7 (May 1 – Oct 31) 

4.5 (Nov 1 – Apr 30) 

1.8 (May 1 – Oct 31) 

3.6 (Nov 1 – Apr 30) 

E.Coli (monthly geometric 

mean density) 200 CFU/100 mL 150 CFU/100 mL 



2024 Water and Wastewater Master Plan  Page 66 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

A standby generator is dedicated to both the onsite WTF and the WWTP in the event of a 

power failure. Phase 1 expansion of the WWTP to 450 m3/d is currently underway which will 

change the WWTP to a Membrane Bioreactor (MBR) treatment system and is presently 

estimated to be completed by 2024. A MCEA Study and Assimilative Capacity Study (ACS) 

for the second capacity expansion to 660 m3/day is currently underway.  

6.3.4.2 Plattsville WWTS 

The Plattsville WWTP is a lagoon-based treatment system consisting of two aerated ponds 

and two waste stabilization ponds. This is followed by filtration via four intermittent sand 

filters and discharge to the Nith River. Discharge primarily occurs during spring and late fall, 

and no discharge occurs from December 1st to March 31st each year. Phosphorus removal 

is achieved via aluminum sulphate dosing. The biosolids are stored in the lagoons for usually 

between 15 to 20 years prior to being land applied. The WWTS receives sewage from one 

SPSs in the village.  

Table 6.5: Plattsville Lagoons Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 10.0 5.0 

Total Suspended Solids 10.0 5.0 

Total Phosphorus 0.5 0.3 

Total Ammonia Nitrogen 2.0 (Non-Freezing Period) 

5.0 (Freezing Period) 

1.0 (Non-Freezing Period) 

3.0 (Freezing Period) 

E.Coli (monthly geometric 

mean density) 200 CFU/100 mL 150 CFU/100 mL 

6.3.5 East Zorra-Tavistock 

6.3.5.1 Tavistock WWTS 

The Tavistock WWTP is a lagoon-based treatment system. The treatment system consists 

of three aerated lagoon cells, a polishing pond, and an intermittent sand filter. Phosphorus 

removal is achieved by aluminum sulphate dosing. The collection system has three SPSs. 

Biosolids are stored in the lagoon for 15 to 25 years before being hauled for land 

application.  A MCEA Study and Assimilative Capacity Study to expand the capacity of this 

WWTP is currently underway. 



2024 Water and Wastewater Master Plan  Page 67 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Table 6.6: Tavistock Lagoons Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 15.0 10.0 

Total Suspended Solids 15.0 10.0 

Total Phosphorus 0.5 (May – Nov) 

0.8 (May – Nov) 

0.3 (May – Nov) 

0.5 (May – Nov) 

Total Ammonia Nitrogen 7.0 mg/L (January) 

10.0 mg/L (February) 

8.5 mg/L (March) 

8.0 mg/L (April) 

1.0 mg/L (May-Nov) 

3.0 mg/L (December) 

6.0 mg/L (January) 

9.0 mg/L (February) 

7.5 mg/L (March) 

7.0 mg/L (April) 

0.8 mg/L (May-Nov) 

1.5 mg/L (December) 

6.3.5.2 Innerkip WWTS 

The village of Innerkip is serviced by the Woodstock WWTP. The Innerkip wastewater 

collection system comprises of an odour control facility comprising of hydrogen sulphide 

removal from the sanitary forcemain, and its main SPS is designed for a sewage demand 

from Innerkip of 20 L/s but the installed pumps have a firm capacity of 25.5 L/s to maintain 

minimum flow velocity in forcemain.  

6.3.6  Norwich 

6.3.6.1 Norwich WWTS 

The Norwich WWTP is a lagoon-based treatment system consisting of two facultative 

lagoons, four intermittent sand filters, and an aluminum sulphate injection system for 

phosphorus removal. The lagoons receive wastewater from four SPSs. Treated effluent 

discharges to the Otter Creek. The biosolids are stored in the lagoons for usually between 

15 to 20 years prior to being land applied.  

A Municipal MCEA Study and Assimilative Capacity Study is underway for the capacity 

expansion of the Norwich WWTP to approximately 2,600 m3/day.  

Table 6.7: Norwich Lagoons Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 10.0 5.0 

Total Suspended Solids 10.0 5.0 

Total Phosphorus 0.5 (Non-Freezing Period) 

1.0 (Freezing Period) 

0.3 (Non-Freezing Period) 

0.8 (Freezing Period) 

Total Ammonia Nitrogen 3.0 (Non-Freezing Period) 2.0 (Non-Freezing Period) 



2024 Water and Wastewater Master Plan  Page 68 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

5.0(Freezing Period) 4.0(Freezing Period) 

E.Coli (monthly geometric 

mean density) 200 CFU/100 mL 150 CFU/100 mL 

6.3.7 South-West Oxford 

6.3.7.1 Mount Elgin WWTS 

The Mount Elgin WWTP treats black/grey water via recirculation sand filters at a common 

drainage field. The serviced homes each have holding tanks that undergo septage removal 

by the County, every 3 to 5 years. Septage is hauled to the Ingersoll or Woodstock WWTP. 

In the septic tanks, sewage is pretreated to remove solids and grease before being 

discharged to the collection system, which transports the primary treated wastewater to an 

onsite SPS. At the plant, the influent is pumped to a recirculating sand filter, from which 

20% of flow through sand filter is dosed to disposal beds, and 80% of flow through sand 

filter is recycled back into recirculation tank for further treatment. 

Table 6.8: Mt. Elgin WWTP Effluent Objectives 

Effluent Parameter (mg/L) Effluent Objectives 

(Average Concentration) 

CBOD5 5.0 

Total Suspended Solids 5.0 

6.3.8 Zorra 

6.3.8.1  Thamesford WWTS 

The Thamesford WWTS consists of a Class II chlorination/de-chlorination based disinfection 

WWTP. The treated effluent is discharged to the Thames River. Sludge produced is 

temporarily stored within the plant and intermittently hauled to the Ingersoll WWTP for 

further treatment prior to final discharge. The sewage collection system comprises of four 

pumping stations, two of which are located at the WWTP. 

In response to a shutdown of a major industrial plant which decreased the ADF by 50%, the 

WWTP reconfigured some of its unit processes. It is currently undergoing design for 

renewing its approved capacity and also implementing a headworks facility. 



2024 Water and Wastewater Master Plan  Page 69 

Oxford County  

 

Oxford County RVA 216063 

December 15, 2023 FINAL 

Table 6.9: Thamesford WWTP Effluent Objectives and Limits 

Effluent Parameter (mg/L) Effluent Limits (Average 

Concentration) 

Effluent Objectives 

(Average Concentration) 

CBOD5 10.0 (May 1 - Nov 30) 

15.0 (Dec 1 – Apr 30) 

5.0 

Total Suspended Solids 10.0 (May 1 - Nov 30) 

15.0 (Dec 1 – Apr 30) 

5.0 

Total Phosphorus 0.2 (May 1 - Nov 30) 

5.0 (Dec 1 – Apr 30) 

0.1 

Total Ammonia Nitrogen 2.0 (May 1 - Nov 30) 

5.0 (Dec 1 – Apr 30) 

1.2 (May 1 - Nov 30) 

4.0 (Dec 1 – Apr 30) 

E.Coli (monthly geometric 

mean density) 200/100 mL - 